
www.epa.ie

Report No. 

Integrated Strategies to Improve Drinking Water 
Quality: A Comparative Assessment of Source 

Protection and Drinking Water Treatment
Authors: Usman Ali Khan, Déborah Sousa, Michael Joyce, Seán Bradshaw and Maebh Grace

Lead organisation: Ryan Hanley

507



The EPA is responsible for protecting and improving 
the environment as a valuable asset for the people of 
Ireland. We are committed to protecting people and 
the environment from the harmful effects of radiation 
and pollution.

The work of the EPA can be divided into 
three main areas:
Regulation: Implementing regulation and environmental 
compliance systems to deliver good environmental outcomes  
and target those who don’t comply.
[...]
D2 Incorporate or review land use planning at abstraction catchments

D3 Ban PBDEs and PFAS in consumer products

D4 Raise awareness about PFAS sources, exposure routes and potential health 
impacts to empower consumers to make informed decisions

(E) Poor land 
management 
practices

Improve land 
management 
practices

E2 Consider range structures (e.g. access roads, fencing, grade stabilisation)

E3 Precision fertiliser application, irrigation efficiency, contour farming and 
agroforestry

E4 Active or passive forest restoration on grazing lands

E5 Apply land treatments (e.g. brush management, range seeding, edge-of-field 
treatments)

E6 Educate farmers on the better use of MCPA to limit formation of rushes in 
marginal lands adjacent to surface water sources, and to incentivise farmers 
not to use MCPA to avoid reduction of their annual Single Farm Payment and 
avoid the yearly spike in pesticide occurrences in abstracted water nationally



10

A Comparative Assessment of Source Protection and Drinking Water Treatment

The assumption on the configuration of such optimised 
conventional treatment for each case study was based 
on the water source type, as follows:

●● surface water (case studies 1, 2, 3 and 4): 
optimised CFC plus filtration followed by 
chlorination disinfection for bacterial and viral 
inactivation;

●● groundwater (case studies 5 and 6): optimised 
disinfection.

The selection of the DWT options for each case study 
was based on the grouping of the most common target 
contaminants in raw water, considering conventional 
and emerging contaminants based on (i) the 
parameters depicted in Tables A to C of Schedule 1 for 

the 2023 Drinking Water Regulations and (ii) the 
compounds and substances from the first Watch List, 
issued by the European Commission in January 2022. 
This resulted in nine groups of target contaminants 
(see Table 2.3). The listing for effective treatment 
technologies that can be used for each group of the 
nine target contaminants was reviewed and is also 
presented in Table 2.3.

2.4.2	 Coarse screening

2.4.2.1	 Source protection – analytic hierarchy 
process

Following the pre-screening phase, to remove the 
subjectivity of the decision analysis, the analytic 

Group code and 
source water issue Objective/goal Code Measure description

(F) Run-off issue 
from artificial 
surfaces

Prevent run-off 
from contaminating 
waterbodies

F1 Review maintenance practices for road and other drainage surfaces and 
develop a plan to minimise risk of microplastics, metals and polycyclic aromatic 
hydrocarbons entering source waters

F2 Construct buffer strips or vegetated swales alongside roadways

F3 Regularly inspect road signs and maintain impermeable surfaces to minimise 
erosion and run-off

F4 Ensure that upgrades of road and other impermeable surfaces follow 
alignments and incorporate measures to avoid or minimise water source 
contamination risks (e.g. minimising the scale and size of new road works, 
including signage with emergency contact number)

F5 Educate population about the importance of preventing run-off entering source 
waterbodies

F6 Implement sustainable infrastructure for stormwater management 
(e.g. rainwater harvesting, green roofs, green walls, pervious pavements) in 
large-scale urban environments such as apartment, commercial or industrial 
buildings, and buildings for institutional use (e.g. schools or hospitals)

(G) Internal farm 
roadways as part of 
the nutrient transfer 
continuum issue

Manage internal 
farm roadways to 
minimise nutrient 
transfer

G1 Adjust roadway slopes to prevent excessive run-off. Contouring roadways can 
slow down water flow and reduce erosion

G2 Regularly clean and clear ditches alongside roadways to ensure proper water 
flow and prevent clogs

G3 Target areas around the farmyard (100-m radius)

G4 Address underpasses and waiting areas associated with underpasses

G5 Address roadway junctions or any location impeding animal movement

G6 Use gravel or concrete for high-traffic areas to minimise soil erosion and run-off

(H) Groundwater 
contamination

Reduce nutrients 
load into 
groundwater

H1 Increase plant uptake of nutrients to reduce nutrient movement to groundwater

H2 Grow legumes and other crops in a rotation to reduce the need for fertiliser 
inputs

H3 Encourage vegetated cover crops to take up nutrients that would otherwise be 
lost through surface or drainage water

H4 Protect areas around sinkholes, which are a common feature in karst areas 
and allow surface contaminants to flow directly into groundwater

H5 Seal and permanently close inactive, abandoned or unusable water wells 

MCPA, 2-methyl-4-chlorophenoxyacetic acid; PBDEs, polybrominated diphenyl ethers; PFAS, perfluoroalkyl and 
polyfluoroalkyl substances; rbST, recombinant bovine somatotropin.

Table 2.2. Continued



11

U. Ali Khan et al. (2023-HE-1219)

hierarchy process was employed in the coarse 
screening stage to evaluate the suitability of each SP 
measure. This structured approach not only enhances 
transparency, but also ensures that decisions are  
data driven and systematically ranked based on 
weighted criteria.

The approach was further strengthened by checking 
the consistency of the SP measures for each 
case study, fostering a robust evaluation process. 
The coarse screening was initiated by evaluating 
the suitability of each measure, considering four 
key criteria – catchment size, waterbody type, 
WTP production (design) capacity, and overall 
landscape upstream of the abstraction point (visual 
assessment of CORINE (2018) mapping) – allowing 
for a comprehensive assessment tailored to diverse 
environmental contexts. The coarse screening  
process helps distinguish the most suitable and 
effective solutions at the outset and filters out  
non-essential details.

The criteria were defined as follows:

●● catchment size: small (0–10 km²), medium 
(10–100 km²), large (> 100 km²);

●● waterbody type: river, lake, groundwater;
●● overall landscape: urban, rural, mixed;
●● WTP production (design) capacity: small 

(< 1 megalitres per day (MLD)), medium 
(1–20 MLD), large (> 20 MLD).

The four criteria were applied to the different case 
studies, where key attributes helped contextualise the 
analysis. Measures were evaluated only within their 
own thematic areas (see Table 2.2). Each SP measure 
was ranked based on its relevance and effectiveness, 
with the top three measures advancing to the next 
stage of MCA (fine screening). This structured 
approach ensures that only the most effective SP 
measures are considered for further evaluation, 
enhancing the decision-making process. More details 
on this approach are presented in the supplementary 
material, available upon request from the EPA.

Table 2.3. Groups of target contaminants considered for the screening of DWT technologies and effective 
treatment technologies

Group no. Group of target contaminants

2023 Drinking Water Regulations 
parameters and 2022 EU Watch List 
compounds Treatment technology

1 Low molecular weight synthetic organic 
carbons and cyanobacterial toxins 
released by algal blooms

Pesticides, pesticides – total, 
microcystin-LR, taste and odour

PAC, GAC, NF, RO, AOP 

2 Natural organic matter in source waters 
comprising suspended solids, colloidal 
solids as colour and turbidity dissolved 
organic carbon 

Colour, turbidity, TOC (precursors 
of disinfection by-products: total 
trihalomethanes and haloacetic acids)

PAC, GAC, NF, BAC, eCFC

3 Heavy metals and metalloids (inorganic) Antimony, arsenic, boron, cadmium, 
chromium, copper, lead, mercury, nickel, 
selenium, uranium

NF, RO, IXsp_c

4 Industrial chemicals Polycyclic aromatic, acrylamide, 
epichlorohydrin, bisphenol A, cyanide

PAC, GAC, NF, RO, AOP, IRB, 
SCOx

5 Volatile organic compounds Benzene, 1,2-dichloroethane, 
tetrachloroethene, trichloroethene, vinyl 
chloride, polycyclic aromatic

GAC, AS

6 PFAS PFAS total, sum of PFAS GAC, NF, RO, IXsp_a

7 Endocrine disrupting compounds Bisphenol-A, nonylphenol GAC, NF, RO, AOP 
8 Pharmaceuticals and personal care 

products
17-beta-estradiol PAC, GAC, NF, RO, AOP 

9 Pathogenic protozoa Cryptosporidium or Giardia UV dose as per specific UV 
reactor validation certification

Most frequent technologies used in the subsequent fine screening optioneering stage are marked in bold. 
AOP, advanced oxidation process; AS, air stripping; BAC, biological activated carbon pre-ozonation; eCFC, enhanced 
coagulation CFC process for optimal TOC removal; GAC, granular activated carbon; IRB, ionisation radiation beam; IXsp_a, 
ion exchange using expensive single-use specialist anionic synthetic resins; IXsp_c, ion exchange process using cationic 
synthetic resins; NF, nanofiltration; PAC, powdered activated carbon; PFAS, perfluoroalkyl and polyfluoroalkyl substances; 
RO, reverse osmosis; SCOx, supercritical water oxidation.



12

A Comparative Assessment of Source Protection and Drinking Water Treatment

2.4.2.2	 Drinking water treatment – technologies 
targeting contaminant groups

A “basket” or “catch-all” approach was employed 
to ensure that a single treatment technology could 
effectively address a broad spectrum of contaminants. 
Following this concept, the coarse screening process 
for DWT technologies was based on a preference for 
those technologies that are cited most frequently in 
Table 2.3, as opposed to single target technologies. 
This resulted in shortlisting four advanced DWT 
technologies, as follows: (i) adsorption of organic 
matter or low molecular weight contaminants, using 
granular activated carbon (GAC), (ii) adsorption of 
organic matter or low molecular weight contaminants, 

using powdered activated carbon (PAC), 
(iii) contaminant removal using membranes filtration 
of varying pore size, involving nanofiltration (NF) or 
reverse osmosis (RO), and (iv) advanced oxidation 
processes (AOPs).

2.4.3	 Fine screening

In the present analysis, MCA was used to evaluate 
each measure based on four weighted evaluation 
dimensions: technical, economic, social and 
environmental. The same weight was assigned to 
each of the four dimensions (25%). The evaluation 
dimensions, criteria and the adopted weight for each 
evaluation dimension are presented in Table 2.4. 

Table 2.4. Description of MCA criteria for fine screening of SP measures and DWT technologies

Dimension (weight)

SP measures selection DWT technology selection

Code Criterion Code Criterion

Technical (25%) T1 Design expertise required for implementation T1 Design expertise required for implementation

T2 Implementation time T2 Operational skill level required

T3 Operational simplicity T3 Design efficacy regarding case-specific 
target contaminants

T4 Technical feasibility T4 Implementation time

– – T5 Scalability considering existing WTP capacity

Economic (25%) EC1 Impact on current DWT costs EC1 Impact on residuals management costs

EC2 Economic impact on land use agreements 
and compensation

EC2 Indicative capital expenditures

EC3 Resilience in relation to economic variations EC3 Indicative operational expenditure

EC4 Community economic benefits EC4 Community economic benefits

Social (25%) S1 Impact on amenity areas (parks, sport clubs, 
etc.)

S1 Noise/disturbance due to operation

S2 Land acquisition S2 Public health

S3 Impact on agricultural land use (socially 
acceptable)

S3 Social perception of drinking water quality 
improvement

S4 Improvement of human health and life quality S4 Contribution towards achieving SDG 
6, Target 6.b: “Support and strengthen 
the participation of local communities in 
improving water and sanitation management”

S5 Public awareness, outreach and education 
for resilient SP 

– –

Environmental (25%) EN1 Conservation of EU habitats and national 
natural heritage sites

EN1 Fossil fuel emissions due to transport during 
operational phase (transport of chemicals or 
other products)

EN2 Boosts ecological status EN2 Risk due to storage of chemicals

EN3 Fluvial flood mitigation EN3 Indicative carbon footprint (at WTP 
implementation phase)

EN4 Carbon sink management EN4 Waste management, including opportunities 
for circularity (operational phase)

– – EN5 Effect on water quality of waters receiving 
WTP discharges

–, not applicable; SDG, Sustainable Development Goal.



13

U. Ali Khan et al. (2023-HE-1219)

Each criterion then received a score based on a three-
option system, as presented in Table 2.5.

2.4.3.1	 Source protection

Following the coarse screening process presented 
in section 2.4.2, three measures emerged as the top 
candidates for further scrutiny in the MCA process. 
The subjectivity usually associated with the MCA 
process was deemed to have been already addressed 
in the previous step (coarse screening).

The final selection was based on average weighted 
total score in all four dimensions. The weighted 
average total score for each SP measure was then 
normalised according to all other measures within 
each respective group, and the highest scoring 
alternatives were selected.

In the case of SP measures, the best-scoring measure 
in each group of measures was selected and was 
brought forward to the comparative analysis step  
(see section 2.5) as a combined solution.

2.4.3.2	 Drinking water treatment

The fine screening for DWT technologies 
followed a similar approach to that presented in 
section 2.4.3.1 for SP measures, the difference being 
that for DWT technologies only the best-scoring 
technology was chosen. This is due to the fact that 
implementing an advanced DWT solution in general 
entails higher costs than combining SP measures.  
See Table 2.4 for the criteria considered. The criteria 
were scored according to the particularities of each 
case study.

Constraints

In this research, cost and operation were considered 
key elements when assessing the efficacy and 
suitability of advanced DWT technologies to be 
integrated into an existing WTP. Consequently, the 
final selection was based on the final MCA score of 
each DWT option combined with the application of 

operational and financial constraints associated with 
the technologies and the case studies where they 
were considered. An internal consultation stage was 
conducted involving two industry experts from Ryan 
Hanley, selected for their significant knowledge of and 
experience in DWT, as well as their familiarity with 
several of the case study sites. Specifically, Maebh 
Grace and Michael Joyce provided expert insights 
regarding the practical application of treatment 
technologies. While this consultation provided valuable 
input, it is acknowledged that relying on only two 
experts may limit the diversity and representativeness 
of perspectives, which is a constraint of the study. 
To address this limitation, validation through the 
comprehensive literature review undertaken for 
this study was utilised. The consultation indicated 
that some of the treatment technologies may not 
be appropriate for specific water source types and 
production capacities, as follows:

●● Technical and financial constraints for 
treatment using GAC. May not be appropriate 
for plant capacities > 1 MLD due to financial 
implications (high capital and replacement costs) 
or for treatment of raw water with frequent organic 
contamination events, e.g. some karstic aquifers 
(high replacement costs).

–– Case studies where treatment using GAC may 
not be appropriate: 1, 2, 3, 5 and 6.

●● Operational and financial constraints for 
treatment using PAC. May not be appropriate 
for treatment of groundwater, as groundwater 
abstraction tends to involve smaller volumes 
(< 1.5 MLD) due to operational constraints, such 
as handling and precise dosing difficulties, 
risks of PAC mixing systems clogging due to 
the hydrophilic nature of PAC, and increased 
maintenance requirements yielding higher capital 
and operational costs.

–– Case studies where treatment using PAC may 
not be suitable: 5 and 6.